

Restricted Medication Policy:

Dapagliflozin (Farxiga)		<p>For HFrEF (with or without T2DM) only: <i>For continuation of POM:</i> discontinue at admission for diagnosis of sepsis, UTI or AKI (eGFR <25 mL/minute/1.73m²). Hold dose if patient isn't eating (NPO or poor food intake) or has hypotension (SBP <95 mmHg). Not for use in the ICU. <i>For new starts during hospitalization:</i> requires approval by cardiology. SGLT2 inhibitors are contraindicated in patients with T1DM, with or without HFrEF.</p> <p>For T2DM indication only: Nonformulary, No POM. Patient already on insulin – pharmacist will auto-discontinue the order (for T2DM indication only). Patient not on insulin – pharmacist must call prescriber to recommend insulin order & get discontinue order for Sodium-glucose co-transporter 2 inhibitors (for T2DM indication only).</p>
-------------------------	--	--

Therapeutic Substitution Policy:

If ordered	Convert to	Comments
SGLT2 Inhibitor for treatment of Heart Failure (With or Without Type 2 Diabetes Mellitus)		
Canagliflozin, any dose Dapagliflozin, any dose other than 10mg daily Empagliflozin, any dose Ertugliflozin, any dose	Dapagliflozin 10mg daily	All SGLT2 inhibitors are nonformulary for the sole indication of DM. Patients with T2DM and HFrEF should have BG monitored for insulin needs. See Restricted Medications policy for details and ordering restrictions.

Dapagliflozin (Farxiga) Order Set:

SGLT2 Inhibitor

Continuation from home: discontinue at admission for diagnosis of UTI, sepsis or AKI (eGFR <25 mL/minute/1.73m²). Hold dose if patient isn't eating (NPO or poor food intake) or has hypotension (SBP <95 mmHg),. Not for use in the ICU.

New Start: requires approval by cardiology before ordering. Cardiologist: _____

Dapagliflozin 10mg PO daily